



Tel: 86-29-86538357

Fax: 86-29-87871708

www.kxmaterials.com

CERTIFICATE OF ANALYSIS

Product Name:4'-Propyl-[1,1'-biphenyl]-4-amine

CAS: None

Batch Quantity:1kg

Batch NO.:KX-2020-03-12

Packing :1kg/bag

Test Date: 2020-03-12

Item	Inspection Standard	Results
Appearance	Light brown crystal powder	Light brown crystal powder
Assay	99%	99.34%
Conclusion: This product by inspection accords with the standard Corporation		

Inspector: Ting Wang



Checked by: Shizhong Liu